Signature Not Verified

SGS i S35

S| =% g

B RER 2

Test Report

LRI ERFF IR ERS R

NAN YA PLASTICS CORPORATION (CHIA-YI 2ND PLANT)

EEM D AT A kR F2015
201, SECTION 2, PEI-KANG RD, TAI-BAO, CHIA-YI, TAIWAN

#.45(No. ) : CE/2020/22153 B # (Date) : 2020/02/14 T # (Page) : 1 of 4

M RIGEE S ¥ R E eT# 2 3R (The following sample(s) was/were submitted and identified by/on

behalf of the applicant as) :

i# R B 7 (Sample Submitted By) Do LE¥EYIERGG UL P E& - B (NAN YA PLASTICS CORPORATION
(CHIA-YI 2ND PLANT))

& ¢ #-(Sample Description) :  BIAXIALLY ORIENIED POLYPROPYLENE FIIM (#F#hat @ ’f% )
Jz i p #p (Sample Receiving Date) ¢ 2020702707
B2 7 (Testing Period) ;2020702707 to 2020/02/14

B3 g F(Test Requested) D RBECAHIRFRAFM, 24 FRAMPGE (As specified by client,
to test PFOA, PFOS contents in the submitted sample(s).)

#)3# 3 2 (Test Method) . %% CEN/TS 15968 (2010). / With reference to CEN/TS 15968 (2010).
P38 % % (Test Results) : #%RBET-F (Please refer to following pages).

Troy Crggg’?aanager -%"ec

Signed for and behalf of
SGS TAIWAN LTD.
Chemical Laboratory - Taipei
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P38 % % (Test Results)

#I5EF0 = (PART NAME) No. 1 : B s (TRANSPARENT PLASTIC FILM)

J‘p"ﬂ’
BIFEE P e R % VDL EE—
(Test Items) (Unit) (Method) No. 1
>4 F%=mpt / Perfluorooctane mg/kg %% CEN/TS 15968 (2010) » rei4p & 0.01 n.d.
sulfonates (PFOS-Acid, Metal %‘r/%‘%& &t&#l. / With reference
Salt, Amide) to CEN/TS 15968 (2010). Analysis
was performed by LC/MS.
>4 Fps / PFOA (CAS No.: 335- mg/kg %% CEN/TS 15968 (2010) » rei4p & 0. 01 n. d.
67-1) 17/ 5% &R, / With reference
to CEN/TS 15968 (2010). Analysis
was performed by LC/MS.

# :x(Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
2. MDL = Method Detection Limit (= j* @ p[4&*2iE )
3. n.d. = Not Detected (&% )

PFOS %+ 3 # (Reference Information) : # A {3 4875 %4 POPs - (EU) 2019/1021
PFOSIE & &4 ’F’*@llﬁ ¢ 7 @480, 001%(10ppm) > AL A~ X F R R IR Y 7 B 4z480. 1%(1000ppm)

B R MY 2 B Az lug/m? o (Outlawing PFOS as substances or preparations in concentratlons

above 0.001% (IOppm), in semi-finished products or articles or parts at a level above
0.1%(1000ppm), in textiles or other coated materials above lug/m?®.)
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FR/2E 3RS IR /Analytical flow chart - PFOA/PFOS

BlzE A B 127 [ Technician: Yaling Tu
Bl R F 4 ¢ 3kFx® [ Supervisor: Troy Chang

# &7 &J2 [ Sample pretreatment

v

g hEEEEe ]
Sample extraction by Ultrasonic extraction

v

e Aiiksg |
Concentrate/Dilute Extracted solution

v

A RAT TR A TR
Analysis was performed by LC/MS

v

¥y / Data
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X BEY 4o BFEHET 0 MEAAF R ERBLFE/I0E X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

CE/2020/22153

*k 472 2k (End of Report) %k
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